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Package leaflet: information for the patient 
 

Neosine forte, 500 mg/5 ml, syrup 

      Inosinum pranobexum 

 

 

You should read the leaflet carefully before taking the medicine as it contains information 

important to you. 

This medicine should be always administered exactly how it was written in the leaflet or according to 

the doctor’s or pharmacist’s recommendations. 

- Keep this leaflet; you may need to read it again. 

- If you have any further questions, please ask your pharmacist. 

- If the patient experiences any side effects, including side effects not listed in this leaflet, please tell 

your doctor or pharmacists. See section 4. 

- If there is no improvement after 5 to 14 days or if the patient feels worse, contact your doctor. 

 

 

In this leaflet: 

 

1. What is Neosine forte and what is it used for 

2. Important information before taking Neosine forte drug 

3. How to take Neosine forte 

4. Possible side effects  

5. How to store Neosine forte 

6. Packaging contents and other information  

 

 

1. What is Neosine forte and what is it used for 

 

Neosine forte is an antiviral medicine enhancing the organism’s immunity (stimulating the functioning 

of the immune system). 

Neosine forte contains an active substance inosine pranobex, which inhibits the multiplying of human 

pathogens of the Herpes virus group. 

 

Indications for use of Neosine forte 

Supportively in people with reduced immunity, in case of recurring upper respiratory tract 

infections. 

In treating lip and face cold sores, caused by herpes simplex virus (Herpes simplex). 

 

Neosine forte drug can be used only in patients who have previously been diagnosed with the 

herpes simplex virus. 

 

If there is no improvement after 5 to 14 days or if the patient feels worse, contact your doctor. 
 

2. Important information before taking Neosine forte drug 

 

Do not take Neosine forte 

 

- if the patient is allergic to the active substance (inosine pranobex) or any of the other ingredients of 

this medicine (listed in section 6); symptoms of allergic reaction may be: skin rash, pruritus, difficulty 

in breathing, swelling of the face, lips, throat or tongue. 

- in patients suffering currently from gout severe joint pain with swelling and redness of the skin or 

large exudates occur in the large joints) or the tests came up with increased uric acid levels in the 

blood. 

 

Warnings and precautions 
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Before taking Neosine forte, patient should consult with the doctor: 

 

- if the patient suffered from gout before or had increased uric acid levels – the medicine can cause a 

temporary increase of the uric acid levels in the blood and urine; 

- if the patient suffered from kidney stones; 

- if the patient suffers from impaired renal function – while using Neosine forte, your doctor will 

check your blood and monitor your kidney function regularly.  

- if the treatment is long-term (lasts 3 months or longer), your doctor will order regular blood tests and 

renal and liver tests. 

 

Children 

 

Do not administer to children under 1 year of age.  

 

Neosine forte and other drugs 

Please tell your doctor or pharmacist about all the medicines you are taking or have recently taken, as 

well as medicines which you are planning to take. 

 

You should especially tell your doctor if you are taking any of the medicines listed below: 

 

- gout medicines (eg. allopurinol or other xanthine oxidase inhibitors); 

- medicinal products that increase uric acid excretion, including diuretics (increasing 

urinary excretion), eg. furosemide, torasemide, ethacrynic acid, hydrochlorothiazide, 

chlorthalidone, indapamide; 

- drugs that inhibit the action of the immune system (so-called immunosuppressive drugs, used 

in patients undergoing organ transplantation or in atopic dermatitis); 

- azidothymidyne (a medicine used to treat AIDS). 

 
Pregnancy and breastfeeding 

 

If you are pregnant, think you might be pregnant, are planning to become pregnant or are breast-

feeding, ask your doctor or pharmacist for advice before taking this drug. 

 

Neosine forte should not be used during pregnancy or breastfeeding period without consulting a doctor 

who will determine whether the benefits to the mother outweigh the potential risk to the fetus. 

 

Driving and using machines 

 

The drug may affect your ability to drive and use machines. 

If headache, dizziness or drowsiness occur, you should not drive or use machines or do other activities 

requiring focus. See also section 4. 

 

Neosine forte contains saccharose, methyl parahydroxybenzoate, propyl parahydroxybenzoate 

and sodium 

 

The medicine contains saccharose. 

If you have an intolerance to certain sugars, you should contact your doctor before taking this 

medicine. 

 

1 ml of Neosine forte syrup contains 553,5 mg of saccharose. This should be taken into account in 

patients with diabetes. 

 

The drug contains methyl parahydroxybenzoate and propyl parahydroxybenzoate. 

They may cause allergic reactions (symptoms may be delayed). 

 

The medicine contains sodium. 
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The drug contains about 2,32 mmol (or 53,4 mg) of sodium in a 30 ml syrup dose, to be taken into 

account in patients with decreased renal function and patients who control sodium content in the diet. 

 

3. How to take Neosine forte 

 

Always take the medicine exactly as it is stated in the patient’s leaflet or how your doctor or 

pharmacist has recommended. You should check with your doctor or pharmacist, if you are unsure. 

 

Medicine for oral administration. 

 

Recommended dose 

 

Adults, including elders (over 65 years old) 

Usually 10 ml of the syrup 3 to 4 times a day (0,5 ml of the syrup per kg of body weight per day). 

Maximum dose – 4 g of inosine pranobex (meaning 40 ml of the syrup) per day. 

 

Children over 1 year old 

0,5 ml of the syrup per kg of body weight per day. The medicine should be administered 3 times per 

day, according to the table below: 

 

Child’s body 

weight 

Dose (ml of the syrup) 

Use 3 times per day 

10 to 14 kg       2,5 ml 

15 to 20 kg       2,5 to 3,5 ml 

21 to 30 kg       3,5 to 5 ml 

31 to 40 kg       5 to 7,5 ml 

41 to 50 kg       7,5 to 9 ml 

 

For dosing, use the measuring cup, added to the packaging. It allows for measuring an exact dose. 

 

Treatment length 

Treatment usually lasts from 5 to 14 days. After the symptoms subside, you should continue 

administering the medicinal product for another day or two. 

 

Taking more than the recommended dose of Neosine forte  

No data on overdosing of Neosine forte drug. In case of doubt or if you feel unwell, you should 

contact your doctor immediately. 

 

If you forget to take Neosine forte  

In case of missing a dose of the medicine, you should administer it as soon as possible, and continue 

the treatment. Do not take a double dose to make up for a missed dose. 

 

In case of any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Following side effects can occur 

 

Often (1 to 10 in 100 patients): 

- transient increases in uric acid in the blood; 

- increase of liver enzymes activity or urea nitrogen concentration; 

- nausea with or without vomiting; 

- abdominal pain; 

- itching, skin rash; 

- headache or dizziness; 
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- fatigue, malaise; 

- joint pain. 

 

Uncommon (affects 1 in 10 in 1 000 patients): 

- diarrhea; 

- constipation; 

- nervousness; 

- somnolence or difficulty in falling asleep (insomnia); 

- expulsion of large amounts of urine (polyuria). 

 

Reporting adverse effects 

 

If you experience any side effects, including any possible side effects not listed in this leaflet, please 

consult your doctor or pharmacist. Adverse reactions can be reported directly to the Department of 

Monitoring Side Effects of Medicinal Products Office for Registration of Medicinal Products, Medical 

Devices and Biocidal Products. 

Al. Jerozolimskie 181C, 02-222 Warszawa 

Tel.: + 48 22 49 21 301 

Faks.: + 48 22 49 21 309 

e-mail: ndl@urpl.gov.pl 

The adverse effects can albo be reported to the authorization holder. 

 

Thanks to reporting side effects more information can be gathered on the safety of the medicine usage. 

 

5. How to store Neosine forte 

 

Medicine needs to be kept out of sight and reach of children. 

Keep at temperatures below 25°C. Do not store in the refrigerator and do not freeze. 

Do not use this medicine after the expiry date stated on the label and carton. 

The expiry date refers to the last day of that month. 

 

Shelf-life after first opening: 3 months. 

 

Medicines should not be disposed of via sewage system or household waste. Ask your pharmacist how 

to disposes of medicines which are no longer used. These actions will help to protect the environment. 

 

6. Packaging content and other information  

 

What does Neosine forte contain 

 

- The active substance of the medicine is inosine pranobex (complex containing inosine and 2-

hydroxypropyl dimethyl ammonium 4-acetamidobenzoate in molar ratio 1:3). 

1 ml of the syrup contains 110 mg of inosine pranobex. 

5 ml of the syrup contains 500 mg of inosine pranobex. 

- Other ingredients are: methyl parahydroxybenzoate, propyl parahydroxybenzoate, saccharose, 

sodium saccharin, citric acid, sodium hydroxide, propylene glycol, banana flavor AR 0010, purified 

water. 

 

How Neosine forte looks like and what does the packaging contain 

 

The medicine is in a form of a banana flavored syrup with a slightly bitter taste. 

Packaging: bottle of brown glass, containing 75 or 150 ml of the syrup, closed with white aluminum 

screw cap with measuring cup included, in a cardboard box. 

 

Marketing Authorization Holder and manufacturer 

 

Aflofarm Farmacja Polska Sp. z o.o. 

mailto:ndl@urpl.gov.pl
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ul. Partyzancka 133/151 

95-200 Pabianice 

tel. (42) 22-53-100 

 

Date of leaflet’s last revision: 
 


